


 

 

PREFACE 

 

In response to a request made by the Government of Republic of India, the Government of 
Japan decided to conduct the Study on Augmentation of Water Supply and Sanitation for the 
Goa State in the Republic of India and entrusted the study to the Japan International 
Cooperation Agency (JICA). 
 
JICA sent to India a study team headed by Mr. Takemasa MAMIYA of Nihon Suido Consultants 
Co., Ltd. between March 2005 and October 2006.  The study team was composed of members 
from Nihon Suido Consultants Co., Ltd. and NJS Consultants Co., Ltd.  JICA also established 
an Advisory Committee headed by Mr. Yoshiki OMURA, Senior Advisor, Institute for 
International Cooperation JICA, which, from time to time during the course of the study, 
[...]
RL Reduced Level (Height above specified datum level)
SC Steering Committee
SCM Supply Chain Management 
SE Superintending Engineer
SS Suspended Solids
STP Sewage Treatment Plant
TOR Terms of Reference
UFW Unaccounted-for Water
WSS Water Supply Scheme
WTP Water Treatment Plant
WTP Willingness To Pay

Abr - 2



 
 
 
 
 
 
 
 
 
 
 
 

This appendix is reference to and supporting data of 
 
 

 
 
 

M11 Minutes of Meetings 
 
 

Volume 2 Main Report – Master Plan 

Chapter 1 Introduction 

APPENDIX M1 



 

 

 

Appendix M11: 

 

Minutes of Meetings 
 



 

 

Contents for Appendix M11 
 
 M11.1 Minutes of Meetings······································································ M11-1 
 



 

M11 - 1 

 



 

M11 - 2 

 



 

M11 - 3 

 



 

M11 - 4 

 



 

M11 - 5 

 



 

M11 - 6 

 



 

M11 - 7 

 



 

M11 - 8 



 

M11 - 9 

 



 

M11 - 10 

 



 

M11 - 11 

 



 

M11 - 12 

 

 

 



 

M11 - 13 

 



 

M11 - 14 



 

M11 - 15 

 



 

M11 - 16 



 

M11 - 17 

 



 

M11 - 18 



 

M11 - 19 

 



 

M11 - 20 



 

M11 - 21 



 

M11 - 22 

 



 

M11 - 23 

 



 

M11 - 24 

 



 

M11 - 25 

 



 

M11 - 26 

 



 

M11 - 27 

 



 

M11 - 28 

 



 

M11 - 29 

 



 

M11 - 30 

 

 



 
 
 
 
 
 
 
 
 
 
 
 

This appendix is reference to and supporting data of 
 
 

 
 
 

M21 Soil Corrosiveness Survey 
 
 

Volume 2 Main Report – Master Plan 

Chapter 2 Objectives of the Study and Study Area 

APPENDIX M2 



 

 

 

Appendix M21: 

 

Soil Corrosiveness Survey 
 



 

 

Contents for Appendix M21 
 
 M21.1 Methodology ··············································································· M21-1 
 M21.2 Results of Analysis ······································································ M21-1 
 



 

M21 - 1 
 

M21 Soil Corrosiveness Survey 
 
M21.1 Methodology 
Soil samples, one sample at Salaulim and the other sample from Opa were taken to examine soil 
corrosiveness.  Corrosiveness analysis were conducted conforming to method defined by ANSI 
(American National Standard Institute, A 21.5) and by German Standard for water and gas, 
DVGW (Duetshen Verein des Gas und Wasserfaches,GW 9) . 
 
According to the ANSI, in case that the total score becomes more than 10, the soil has 
corrosiveness and appropriate corrosion protection for underground pipeline is recommended.  
As of DVGW standard, soil corrosiveness is categorized as follows 
 

Total Score Soil Corrosiveness 

0 or more Not corrosive 

0 to -4 Scant corrosive 

-5 to -10 Corrosive 

Less than -10 Highly Corrosive 

 
 
M21.2 Results of Analysis 
Results of analysis are as shown on Table M21.2.1. 
 
Table M21.2.1 Results of Soil Corrosiveness Analysis 
Soil Analysis 

Sample No. 1: Salaulim Sample No. 2: Opa 

Score Score 

 

Analysis 

Results ANSI DVGW 

Analysis 

Results ANSI DVGW 

Kind of Soil Clay - -2 Sand - +2 

Groundwater - - - - - - 

Soil Condition Original - 0 Original - 0 

Specific Resistance 

(ohm-cm) , Original 

30700 - - 91800 - - 

Specific Resistance 

(ohm-cm) , Saturated by 

water 

22900 - - 34900 0 0 

Water Content (%) 31.6 2 - 22.7 2 - 



 

M21 - 2 
 

Percentage of Water 

Content (%) 

24.0 - -1 18.5 - 0 

E Redox (mV) 620 0 +2 516 0 +2 

Sulfide None 0 0 None 0 0 

Sulfur Content (%) 0.009 - - 0.006 - - 

Forced Oxidation pH by 

H2O2 

7 - - 6 - - 

Score (Sub-Total) - 2 -1 - 2 +4 

 
Analysis of Abstracted Water from Soil 

Sample No. 1: Salaulim Sample No. 2: Opa 

Score Score 

 

Analysis 

Results ANSI DVGW 

Analysis 

Results ANSI DVGW 

Specific Resistance 

(ohm-cm) , Original 

16667 0 0 109529 - - 

pH 6.4 0 0 5.8 0 -2 

SO2,4 (mg/l) 5 - 0 1 - 0 

Cl- (mg/l) Less than 1 - 0 Less than 1 - 0 

Total Residue (mg/l) 43 - - 4 - - 

Acidity (mg/l) 3 - - 2 - - 

Alkalinity (mg/l) 2 - - 1 - - 

Score (Sub-Total) - 0 0 - 0 -2 

 
Total Score 

Sample No. 1: Salaulim No. 2: Opa 

ANSI 2 2 

DVGW -1 +2 

 
 
According to the ANSI standard, total scores for both sample are less than 10, therefore, these 
samples are judged not corrosive.  As for DVGW, sample No. 1 shows scant corrosive and No. 
2 is not corrosive. 
 
 



 
 
 
 
 
 
 
 
 
 
 
 

This appendix is reference to and supporting data of 
 
 

 
 
 

M31 Existing Water Supply System 
M32 Data Concerning Number of Connection and 

Water Consumption Provided by PWD Goa 
M33 Water Quality Analysis for Water Supply  

System 
M34 Results of Leakage Survey 
M35 Existing Sanitation System 
M36 Water Quality Analysis for Sanitation 
M37 Site Visit Reports 
M38 Water Supply and Sewerage Tariff Structure 
M39 Results of Public Awareness Surveys 
 

 
 

Volume 2 Main Report – Master Plan 

Chapter 3 Existing Condition of the Water Supply  
     and Sanitation/ Sewerage Sustems 

APPENDIX M3 



 

 

 

Appendix M31 

 

Existing Water Supply System 



Contents for Appendix M31 
 

 M31.1 Salaulim Water Supply Scheme ······················································M31-1 

 M31.2 Opa Water Supply Scheme ····························································M31-47 

 M31.3 Chandel Water Supply Scheme ·····················································M31-80 

 M31.4 Assonora Water Supply Scheme ····················································M31-94 

 M31.5 Sanquelim Water Supply Scheme ··················································M31-118 

 M31.6 Dabose Water Supply Scheme ·······················································M31-141 

 M31.7 Canacona Water Supply Scheme ···················································M31-155 

 M31.8 Rural Water Supply Scheme ··························································M31-168 

 



M31 - 1 

Appendix M31.1  Salaulim Water Supply Scheme 
 
The Salaulim facility was commissioned in 1989 and has a design capacity of 160 MLD 
although we are told that the plant is currently producing approximately 170 MLD. The raw 
water pump house supplies water to the plant via 2 No.1000mm rising mains approximately 1 
km from the intake.  It is expected that the plant will be augmented with a further 40 MLD 
some time next year (currently being tendered). Plans are also well developed for a new 
proposed plant of 200 MLD for which the green field site has already been secured. Water for 
the existing and proposed plants is via the Selaulim Dam. 
 
Table M31.1.1 lists the summary of asset data for the WTP and Table M31.1.2 contains detailed 
asset data for the WTP.  The plant schematic is shown on Figure M31.1.1.   
 
Observations for Operation and Maintenance of Salaulim Water Treatment Plant are as follows. 
 

Both the raw water pumping compound and the treatment plant compound are adequately gated, 
fenced and secured by 24 hour on-site security personnel.  The plant is operated and 
maintained 24 hours a day, using a three shift system.  

 
The existing flow measurement devices (which are electromagnetic) are out of service.  
Therefore, the amount of raw water that is supplied to the plant, and the amount of clean water 
that is fed to the transmission system via the clean water reservoir, is estimated based on the 
pump design capacities and the number of pumping hours. 

 
The raw water pump house has eight pumps each with a capacity of 1,181 m3.  The 
maintenance standards are good, however the drive couplings/shafts are not adequately guarded.  
The study team understood that the 10 tonne O/H crane has not been tested since it was installed 
in 1989.  The chains have been replaced periodically, however records of changes to chains 
and lifting tackle have not been maintained.  

 
Records of hours of pumping, loads etc are logged, however maintenance records are not kept.  
Monthly oiling and greasing occurs routinely, however all other maintenance is carried out on a 
reactive basis.  For example, pumps are oiled and greased and the impellers are replaced only 
when reduced discharge is noted.  No operation and maintenance manuals are available and 
training for new staff is only provided on the job by existing more, experienced staff.  Due 
regard for staff safety during maintenance activities was noted during the site visit (e.g. fuses 



M31 - 2 

are removed when staff work on pumps), however there are no written or formal safety systems. 

 
The treatment plant is manually controlled.  Most of the equipment appears to be in good 
working order (including the alum and lime mixers), considering their age.  In generally, good 
maintenance standards are evident, however the pump couplings/shafts are not adequately 
guarded.  

 
Records of hours of pumping, loads, filter backwashing, clear water reservoir levels etc are 
logged.  However, there are no maintenance logs for repairs or maintenance. 

 
Laboratory staff keep record logs of chemical usage and treatment parameters. 

 
Disinfection is achieved using gas chlorination.  The gas chlorination uses one tonne cylinders.  
Normally there are approximately five cylinders in the chlorine house at any one time, of which 
four are vacuum chlorinators (“Aqua Pura Corp – Pune” provide the spares).  Chlorinator 
maintenance is performed in-house, however chlorinators are not periodically calibrated and 
maintenance records are not kept.  Maintenance, installation standards and operation practices 
for chlorination are generally poor.  Ammonia solution is used to detect leakages at connection 
joints.  An immersion tank is the only facility available on-site to detect or contain gas leaks, 
however it is not easily accessible in an emergency.  Personal breathing apparatus is available 
in the laboratory but it is not used or maintained.  The cylinders, chlorinators and the contact 
tank are connected together using a combination of small bore PVC and flexible plastic hoses.  
These are not safe for this purpose. 

 
The clean water reservoir has two compartments and is cleaned annually.  The reservoir is 
cleaned manually by approximately 120 unskilled contract labours.  The labours hose down 
the internal surfaces and flush the system clean.  The cover is removed during this process to 
provide natural ventilation, however no safety precautions, safety equipment or safe working 
systems exist. 
 
Tables M31.1.3 to M31.1.7 and Figures M31.1.2 and M31.1.3 show the data on daily flow rate 
of raw water and transmitted water, water quality and chemical dosage at Salaulim Water 
Treatment Plant.  Table M31.1.8 shows records on power outages at Salaulim Water Treatment 
Plant. 
 
Table M31.1.9 shows a list of existing reservoirs for Salaulim Water Supply Scheme. 



M31 - 3 

Table M31.1.1 Summary of Asset Register of Salaulim Water Treatment Plant 
 

Name of Facility Contents of Facility Remarks 
Intake Well 3-Gates at Each 3 Stages Inlet Opening Salaulim Dam 
Pump & Motor Vertical Turbine Self Water Lubricated Pump:  Q1,181m3/hr × 

H94.56m × 410kw × 4 units/system (1 – Standby) × 2 systems 
Design Capability of 
Intake Pump = 
85MLD/system 

Rising Main D1,000mm × 450m × M.S.P. (Gunning) ×1 Line 
D1,000mm × 550m × M.S.P. (Gunning) ×1 Line 

 

Air Chamber Each 1 unit/system × 2 systems(Negative Pressure Measure) Not Working 
Zero Valve 1 unit/system × 2 systems (Positive Pressure Measure)  

Raw Water 
Intake & 
Raw Water 
Transmissio
n Facility 

Flow Meter Electromagnetic Flow Meter: 1 unit/system × 2 systems Not Working 
Aerator Cascade Type: Each 1 unit/system × 2 systems  
Parshal Flume & 
Flash Mixer 

Each 1 unit/system × 2 systems (for Chemical Dosing)  

Clarifloccculator Circular Horizontal Flow Type with Center Feed/Peripheral Collection 
Flocculation & Clarifier: D40.0m (Flocc. Zone 17.6m) × WD3.35m × 
2 units/system × 2 systems 
Detention Period: Flocculation – 29min 
               Clarifier – 2 hrs 1)  
Surface Loading for Clarifier: 40 m3/m2/d (28 mm/min) 2)  

1): 2～2.5 hrs 
2): 30～40m3/m2/d 
 

Treatment 
Facility 

Filter Gravity Rapid Sand Filter Type 
W3.35m × L9.52m × 2cells/basin × 6 basins/system × 2 
systems 
Effective Size of Sand:0.70mm, Depth of Sand: 0.835m 
Filter Area: 31.9 m2/cell, 63.8 m2/basin 
Filtration Rate: 9.1 m/hr 3)  (219 m/d) 
Air Scouring Rate: 51m/hr/cell 4) (0.85m3/min/m2/cell) 
Backwash Rate: 30m/hr/cell 5) (0.50m3/min/m2/cell) 

Based on Specifications 
of Air Blower & 
Backwash Pump 
3): Higher than 
Standard(4.8～6.0m/hr)
4): 36～54m/hr 
5): 24～36m/hr 

Parshal Flume 1unit for Chlorination  Clear Water 
Transmissio
n Facility 

Clear Water 
Reservoir 

Total Volume=6,745 m3/2units 
Retention Time: 1.0 hr 

 

Alum Feeding 
Facility 

Dry Aluminum Sulfate 
Solution Tank: 4 units 

 

Lime Feeding 
Facility 

Powder Lime 
Solution Tank: 4 units 

 

Chemical 
Feeding 
Facility 

Disinfection 
Facility 

Liquid Chlorine (1 tone Container – net 900kg) 
Chlorinator: 5 units (3 units for Pre-Cl, 2 units for Post-Cl) 

 

Laboratory Frequency of 
Sampling & 
Analysis 

In-Service, Jar Test: Not in Service 
Every Hour: pH, Turbidity, R-Cl 
Daily: Turbidity, pH, Alkalinity, Hardness, Chlorine, Mn, Fe, D.O.,R-Cl 

 

Note: 1) ～ 4) are referring to “Manual on Water Supply and Treatment, Third Edition – Revised and Updated, May 1999” 

 



M31 - 4 

 

A
er

at
or

Se
la

ul
im

 W
T

P 
Sc

he
m

at
ic

 S
eq

ue
nc

e,
no

t t
o 

sc
al

e

R
is

in
g 

M
ai

ns
 to

 W
T

P
D

10
00

 m
m

 M
.S

.

Ja
ck

 w
el

l/P
um

p
H

ou
se

.
4 

Pu
m

ps
 ×

 2
Li

ne
s

Se
la

ul
im

 D
am

 In
ta

ke

6 
x 

G
ra

vi
ty

 S
an

d 
Fi

lte
rs

R
L 

11
8.

20
m

67
00

m
3

R
es

er
vo

ir

R
L 

11
5.

15
m

   
  1

10
.6

5m

A
lu

m
 &

Li
m

e 
do

si
ng

R
es

er
vo

ir
 G

ra
vi

ty
 F

ee
d 

to
D

is
tr

ib
ut

io
n 

N
et

w
or

ks
th

ro
ug

h 
T

ra
ns

m
is

si
on

 M
ai

n

Fl
as

h 
M

ix
er

R
L 

11
9.

00
m

G
as

ch
lo

r.

6 
x 

G
ra

vi
ty

 S
an

d 
Fi

lte
rs

R
L 

11
8.

20
m

A
er

at
or

Pa
rs

ha
ll

Fl
um

e

Pa
rs

ha
ll

Fl
um

e

Pa
rs

ha
ll

Fl
um

e
Pr

e-
C

l

Pr
e-

C
l

Po
st

-C
l

Po
w

er
 S

ub
-S

ta
tio

n

Se
la

ul
im

 W
T

P
(1

60
 M

L
D

)

40
 M

LD
C

la
rif

ie
r

R
L 

11
8.

50
m

Fl
oc

ul
at

io
n

40
 M

LD
C

la
rif

ie
r

R
L 

11
8.

50
m

Fl
oc

ul
at

io
n

40
 M

LD
C

la
rif

ie
r

R
L 

11
8.

50
m

Fl
oc

ul
at

io
n

40
 M

LD
C

la
rif

ie
r

R
L 

11
8.

50
m

Fl
oc

ul
at

io
n

R
L 

11
9.

20
m

Fl
as

h 
M

ix
er

R
L 

11
9.

00
m

R
L 

11
9.

20
m

M

Fl
ow

 M
et

er
N

ot
 W

or
ki

ng

M
Fl

ow
 M

et
er

N
ot

 W
or

ki
ng

M

X
el

pe
m

 F
lo

w
 M

et
er

N
ot

 W
or

ki
ng

C
he

m
ic

al
 B

ui
ld

in
g 

&
La

bo
ra

to
ry

 

Figure M31.1.1 Schematic Sequence of SalaulimWater Treatment Plant 



M31 - 5 

Table M31.1.2 Present Conditions of Salaulim Water Treatment Plant (1/11) 

T
al

uk
a

Sa
la

ul
im

 W
.T

.P
.

N
um

be
r

(1
)

M
L

D
16

0
m

3 /d
16

0,
00

0
R

iv
er

D
am

Sa
la

ul
im

 D
am

 Im
po

un
da

ge
Y

ea
r

19
82

w
or

k 
st

ar
te

d

M
L

D
40

m
3 /d

40
,0

00
un

it
2

: 2
,0

00
 m

3/
hr

×9
5m

×8
50

kw
×2

un
its

□
 T

he
 le

ft
 2

 p
um

ps
 su

bu
st

itu
te

 2
-e

xi
st

in
g 

pu
m

ps
.

m
3 /h

r
2,

00
0

 2
,0

00
 m

3/
hr

×9
5m

×8
50

kw
×2

un
its

T
ta

ns
fo

rm
er

un
it

1
: 5

,0
00

 k
V

A
□

 T
he

 le
ft

 tr
an

sf
or

m
er

 su
bs

tit
ut

e 
1-

ex
is

tin
g 

2,
00

0 
kV

A
.

Fi
lte

r
un

it
2

: 9
.5

2 
m

 ×
 6

.7
0 

m
, A

re
a=

63
.7

8 
m

2 /u
ni

t
□

 T
he

 le
ft

 fi
lte

r 
ba

si
n 

co
ns

tr
uc

t t
he

 sa
m

e 
as

 e
xi

st
in

g.
2 

- E
nv

el
op

e 
Sy

st
em

 (D
es

ig
n,

 B
ui

ld
 &

 T
ra

ns
fe

r)
A

ug
. o

r 
Se

p.
 2

00
5

22
0 

M
L

D

Y
ea

r 
of

 C
on

st
ru

ct
io

n

E
xp

ec
te

d
A

ug
m

en
ta

tio
n

Pl
an

12

Y
ea

r
3

T
ra

ns
m

is
si

on
 L

in
e

up
to

 V
as

co
in

cl
ud

in
g 

V
er

na
 P

/S
&

 M
.B

.R
.

M
ar

ug
ao

 P
/S

 &
M

.B
.R

.
20

02
E

la
ps

ed
 Y

ea
r 

Y
ea

r
19

93

Y
ea

r 
of

C
om

m
is

si
on

19
89

C
ap

ac
ity

 o
f P

la
n

In
ta

ke
 P

um
p

T
en

de
ri

ng
 M

et
ho

d
D

at
e 

of
 T

en
de

r 
C

lo